
Wastewater 
Tracy

Master Plan

Prepared for
City of Tracy, California

December 2012

Prepared by
®



 

RDD/110670009 (CLR4681.DOCX) ES-1 
WBG030811023650RDD 

Executive Summary 

Introduction 
The City of Tracy (City) is projecting residential and non-residential growth within its 
sphere of influence (SOI) that will require expansion of existing wastewater conveyance and 
treatment infrastructure. At the time of commencement of this Master Plan, the City’s 
population of approximately 81,000 people generated an average dry weather flow (ADWF) 
of 7.6 million gallons per day (mgd). This flow is treated at the City’s wastewater treatment 
plant (WWTP), which has an ADWF design capacity of 10.8 mgd. Future ADWF within the 
[...]
4.7.2 Climate Change Adaption ..................................................................... 4-11 
4.7.3 Wastewater Reclamation ....................................................................... 4-11 
4.7.4 Greenhouse Gas Reduction Opportunities ......................................... 4-12 
4.7.5 Recommended Improvements .............................................................. 4-13 
4.7.6 Biosolids Management ........................................................................... 4-14 

5 Major Wastewater Conveyance Facilities...................................................................... 5-1 
5.1 Introduction ............................................................................................................ 5-1 
5.2 Evaluation Criteria ................................................................................................. 5-1 

5.2.1 Future Service Areas Wastewater Design Flow Rate .......................... 5-2 
5.2.2 Existing Wastewater Conveyance Facilities .......................................... 5-3 
5.2.3 Planning Area Topography ..................................................................... 5-4 

5.3 Major Wastewater Conveyance Facilities ........................................................... 5-4 
5.3.1 East Catchment .......................................................................................... 5-4 
5.3.2 West Catchment ........................................................................................ 5-5 

6 Wastewater Infrastructure Capital Cost Estimates ...................................................... 6-1 
6.1 Wastewater Conveyance Facilities Capital Cost Estimates ............................. 6-1 

6.1.1 Construction Cost ..................................................................................... 6-1 
6.1.2 Markups ..................................................................................................... 6-1 
6.1.3 Land Acquisition ....................................................................................... 6-1 
6.1.4 Definition of Estimate Class .................................................................... 6-1 
6.1.5 Total Capital Cost ..................................................................................... 6-2 

6.2 Wastewater Treatment Facilities Capital Cost Estimate .................................. 6-2 

7 References ........................................................................................................................... 7-1 
 

Appendices 

A  Flow and Loading Detail Information 

B  Summary of Existing Wastewater Regulations 

C  Evaluation of Irrigated Agriculture 

D  Collection System Design Calculations  



Contents, Continued 
Page 

RDD/110670009 (CLR4681.DOCX) IX 
WBG030811023650RDD 

Tables 

2-1 Historical Population and Average Dry Weather Flow ................................................. 2-2 

2-2 Wastewater Flow Generation Factors ............................................................................... 2-3 

2-3 Residents per Dwelling Units ............................................................................................ 2-4 

2-4 Average Dry Weather Flow Generated from Development Projects with  
“Approved” Wastewater Capacity ................................................................................... 2-5 

2-5 Average Dry Weather Flow Reserved for Unused Allocated Capacity ...................... 2-6 

2-6 Average Dry Weather Flow Generated from Future Service Areas............................. 2-7 

2-7 Total Average Dry Weather Flow ..................................................................................... 2-8 

2-8 Total Peak Dry Weather and Wet Weather Flow ............................................................ 2-9 

2-9 Historical Average Day Mass Loadings ......................................................................... 2-10 

2-10 Wastewater Loading Generation Factors ....................................................................... 2-11 

2-11 Average Mass Loadings Generated from Development Projects with  
“Approved” Wastewater Capacity ................................................................................. 2-11 

2-12 Average Mass Loadings Generated from Future Service Areas ................................. 2-12 

2-13 Total Wastewater Loading ............................................................................................... 2-13 

4-1 Water Recycling Facility Design Criteria ......................................................................... 4-4 

4-2 Holly Drive Wastewater Treatment Plant Expansion Design Criteria ........................ 4-6 

4-3 Comparative Cost Estimates for One-plant and Two-plant Option .......................... 4-10 

5-1 East Catchment Future Service Areas – Wastewater Design Flow Rates .................... 5-2 

5-2 West Catchment Future Service Areas – Wastewater Design Flow Rates .................. 5-3 

5-3 East Catchment Future Service Areas – Conveyance Improvements .......................... 5-5 

5-4 West Catchment Future Service Areas – Lammers Sewer System Conveyance 
Improvements ...................................................................................................................... 5-7 

5-5 West Catchment Future Service Areas – Corral Hollow Sewer System  
Conveyance Improvements ............................................................................................... 5-8 

5-6 West Catchment Future Service Areas – Corral Hollow Sewer System  
Conveyance Upgrades ........................................................................................................ 5-8 



Contents, Continued 
Page 

X RDD/110670009 (CLR4681.DOCX) 
 WBG030811023650RDD 

6-1 Major Wastewater Conveyance Facilities Capital Cost Estimate –  
East Catchment .................................................................................................................... 6-3 

6-2 Major Wastewater Conveyance Facilities Capital Cost Estimate –  
West Catchment .................................................................................................................. 6-4 

6-3 Cost Estimate to Expand and Upgrade the City of Tracy WWTP Capacity  
to 21.1 mgd ........................................................................................................................... 6-6 

 
 

Figures 
(All figures are located at the end of their respective section) 

2-1 Future Service Area Proposed Development Projects ................................................. 2-15 

4-1  Existing Wastewater Treatment Plant Process Flow Diagram ................................... 4-15 

5-1 Major Wastewater Conveyance Facilities ...................................................................... 5-11 

5-2 West Catchment Vertical Alignment.............................................................................. 5-13 

5-3 East Catchment Vertical Alignment ............................................................................... 5-15 

5-4 Corral Hollow Sewer Upgrades ...................................................................................... 5-17 

 



 

RDD/110670009 (CLR4681.DOCX) XI 
WBG030811023650RDD 

Acronyms and Abbreviations 

ADWF average dry weather flow 

BOD biochemical oxygen demand 

CC construction cost 

CEC Compounds of Emerging Concern 

City  City of Tracy 

DBP disinfection byproduct 

DU dwelling unit 

EDC endocrine disrupting compound 

EDU equivalent dwelling unit 

EPA U.S. Environmental Protection Agency 

FAR floor area ratios 

FCRR fecal coliform reactivation and regrowth 

ft2 square foot 

gal gallon(s) 

gal/ac-day gallon(s) per acre per day 

GO General Order 

gpcd gallon(s) per capita per day 

gpd gallon(s) per day 

gpm/ft2 gallon(s) per minute per square foot 

GHG greenhouse gas 

HD high density 

hp horsepower  

ISP Industrial Specific Plan 

lb pounds 

lb/cap-day pounds per capita per day 

LD low density 

MBR membrane bioreactor 



0BACRONYMS AND ABBREVIATIONS 

XII RDD/110670009 (CLR4681.DOCX) 
 WBG030811023650RDD 

MBBR moving-bed bioreactor 

MD medium density 

MG million gallon 

mgd million gallon(s) per day 

mg/L milligrams per liter  

NDMA N-nitrosodimethylamine 

NEI Northeast Industrial 

NPDES National Pollutant Discharge Elimination System 

PCB polychlorinated biphenyl 

PDWF peak dry weather flow 

PF Peaking Factor 

PWWF peak wet weather flow 

RO reverse osmosis 

SBR sequencing batch reactor 

SOI sphere of influence  

SSO sanitary sewer overflow 

SWRCB State Water Resources Control Board 

TDS total dissolved solids 

TSS  total suspended solids 

UV ultraviolet 

WAS  waste activated solid 

Water Board Regional Water Quality Control Board 

WERF Water Environment Research Foundation 

WRF water recycling facility 

WWTP wastewater treatment plant 

VLD very low density 

 



 

RDD/110670009 (CLR4681.DOCX) 1-1 
WBG030811023650RDD 

SECTION 1 

Introduction 

The City of Tracy (City) is projecting an increase in residential and industrial developments 
within its sphere of influence (SOI) requiring expansion of existing wastewater conveyance 
and treatment infrastructure. Currently, the City of approximately 81,000 people generates 
an average dry weather flow (ADWF) of 7.6 million gallons per day (mgd). Future ADWF 
within the SOI is estimated at 21.1 mgd with the addition of development projects that are 
presently proposed.  

This Wastewater Master Plan derives future wastewater flow and mass loading conditions 
from available land use data and summarizes hydraulic and process infrastructure capacity 
requirements. At the direction of City staff, this document investigates two options 
regarding the number of treatment plants. A single-plant option includes expanding the 
existing wastewater treatment plant (WWTP) located near Holly Drive, whereas the 
two-plant option expands the existing treatment plant and includes a new, smaller 
treatment system that would only process wastewater from the Tracy Hills development 
project. The City is also interested in using reclaimed water for irrigation throughout the 
City and Future Service Areas to offset potable water demands. For the two-plant option, 
the proposed treatment strategy includes a 2.0-mgd Water Recycling Facility for the Tracy 
Hills development and expansion of the existing WWTP from 10.8 mgd to 19.1 mgd; both 
facilities would be capable of treating water to Title 22 (California Code of Regulations) 
unrestricted reuse standards.  

This Wastewater Master Plan is organized in the following sections: 

• Section 1: Introduction 
• Section 2: Existing and Future Flows and Loadings 
• Section 3: Existing and Future Regulatory Requirements 
• Section 4: Wastewater Treatment Facilities 
• Section 5: Wastewater Conveyance Facilities 
• Section 6: Wastewater Infrastructure Capital Costs 
• Section 7: Conclusion 
• Section 8: References 

 

 

 

 



 

RDD/110670009 (CLR4681.DOCX) 2-1 
WBG030811023650RDD 

SECTION 2 

Existing and Future Flows and Loadings 

2.1 Introduction 
The primary objective of this section is to outline wastewater generation factors and present 
future wastewater flows and loadings to be used within the City of Tracy (City) and its 
Future Service Areas. Wastewater generation factors used in past planning exercises are not 
always applicable to forecasting wastewater infrastructure needs of the future. Population 
densities, land use, culture, regulatory drivers, construction practices, and topography all 
play a role in determining the quantity and composition of future wastewater flows. The 
more detailed understanding (spatially and temporally) of these factors, the less uncertainty 
there is in the resulting flows. The values generated herein as part of this Tier I Master 
Planning effort are to be used as the best available at this time. As with any engineering 
science, more accurate wastewater flow information can be derived as uncertainties are 
reduced.  

Recent regulatory drivers regarding the control of wastewater collection systems have 
focused on the prevention of sanitary sewer overflows (SSO). The California Regional Water 
Quality Control Board (Water Board) has recently mandated a much more formal evalua-
tion of collection systems in the state, and all sewer agencies with collection systems have 
been required to complete Sewer System Management Plans. The goal of the new require-
ments is to mandate appropriate maintenance of sewer collection systems (and to ensure 
that agencies have sized these systems appropriately) to alleviate SSOs. Additionally, the 
reporting of SSOs has been formalized. Future SSOs, which have historically been the 
subject of regulatory fines, are being targeted by these new regulations; while it is no more 
important from a health and safety standpoint to size collection system components appro-
priately, there is now an enhanced regulatory driver that mandates that some additional 
conservatism be included in calculations associated with anticipated flow rates in sanitary 
sewers. A single fine for an SSO can be very large (minimum mandatory fines can equal the 
cost “savings” determined by regulatory agencies for undersizing collection system 
components). Additionally, incremental oversizing of a pipeline is generally very inexpen-
sive. With respect to wastewater treatment capital costs, hydraulic capacity is the least costly 
constituent cost; the solids and organic loads conveyed to a treatment plant are not 
impacted by low-flow water saving devices that are to be used in any new development. 
Further, unlike collection system components, a treatment plant is generally constructed in 
phases; if greater water savings are found to be occurring than initially projected, later 
phases of the treatment plant can accommodate for that change; because collection system 
components are constructed prior to any actual flow measurements, some oversizing may 
be impossible to overcome in a prudently designed system, as the consequences of 
undersizing are not acceptable.  



SECTION 2 EXISTING AND FUTURE FLOWS AND LOADINGS 

2-2 RDD/110670009 (CLR4681.DOCX) 
 WBG030811023650RDD 

The following terminology will be used throughout this report to describe variations in 
wastewater flow: 

 ADWF: The average daily flow for the months of June, July, and August. 

 Peak dry weather flow (PDWF): The PDWF as a result of the localized diurnal variations 
during the months of June, July, and August. 

 Peak wet weather flow (PWWF): The peak hourly diurnal flow, which includes inflow 
and infiltration from storm events. 

 Peak month flow: The maximum 30-day running average flow calculated from existing 
plant data. 

2.2 Wastewater Flow 
2.2.1 Existing Flow  
Historical ADWFs, as monitored by the Tracy WWTP, are shown in Table 2-1. These flows 
are presented with the City’s population for the given year. 

TABLE 2-1 
Historical Population and Average Dry Weather Flow 
Tracy Wastewater Master Plan 

Year Populationa ADWF (mgd)b 

2003 70,037 7.24 

2004 74,656 7.33 

2005 78,157 7.60 

2006 80,063 7.51 

2007 80,455 7.65 

2008 81,143 7.69 

2009 81,714 7.60 

aSource: State of California Department of Finance, 2009 
bAverage dry weather influent flows, excluding Leprino Foods contribution, for the months of July, August, and 
September.  

Note: 

mgd = million gallon(s) per day 

These data are presented for reference and are not specifically used in estimating 
wastewater flows for future needs. As observed in several Northern California 
communities, it is anticipated that dry weather wastewater flows will decrease per capita as 
more efficient appliances and fixtures are used in residential units. The non-residential land 
use areas within a given development may or may not follow this trend depending on the 
specific type of industry or commercial operation that establishes. 



SECTION 2 EXISTING AND FUTURE FLOWS AND LOADINGS 
[...]
implemented, instead of high-shear centrifuges, cake pumps, and long stretches of cake 
conveyance using screw conveyors. The Tracy WWTP currently uses drying beds for 
dewatering, which will convey even less shear than belt filter presses and low-pressure 
conveyors. One other means of FCRR control is low-level lime (or L3) or kiln dust 
addition, where a controlled dose of low level lime is added to the dewatered product 
without raising the cake pH to 10 or beyond, hence controlling lime-induced cake odors. 
It is also possible to maintain FCRR control if the treatment plant has the facilities for 
onsite biosolids product storage without chemical addition to achieve additional fecal 
coliform destruction.  



SECTION 3 4BEXISTING AND FUTURE REGULATORY REQUIREMENTS 

RDD/110670009 (CLR4681.DOCX) 3-9 
WBG030811023650RDD 

• Constituents of Emerging Concern: The same constituents of emerging concern noted 
for NPDES permitting are also of concern in biosolids. Source control is by far the 
preferred method to control those constituents for biosolids management. 

3.4 Conclusion and Recommendations  
Multiple current wastewater and biosolids regulations affect the Tracy WWTP, which are 
addressed through existing treatment and mitigation practices. Future regulatory 
projections indicate that modifications to the current wastewater treatment practices are 
likely to be necessary in the future. Recommendations regarding a path forward are 
discussed in Section 4 of this Master Plan, and could include the following: 

• Operational changes within the plant (for example, longer solids retention time) could 
result in biodegradation of some CECs. Specific regulatory goals are unknown as the 
industry is focusing on the investigative science.  

• Tightening source control requirements throughout the sewage service area for CECs 
would prove beneficial. The California Water Code establishes need for pollution 
reduction measures, in the following section: 

13263.3(a) The Legislature finds and declares that pollution prevention 
should be the first step in a hierarchy for reducing pollution and managing 
wastes, and to achieve environmental stewardship for society. The Legislature 
also finds and declares that pollution prevention is necessary to achieve the 
federal goal of zero discharge of pollutants into navigable waters. 

• Potentially greater removal of nitrogen compounds, and possibly phosphorus removal, 
may be required in the future.  

• An alternative disinfection system, such as combined UV-chloramination or UV-ozone 
oxidation, may be required to control DBPs. 

• Planning for membrane technology, or similar advanced treatment options, to address 
salinity and otherwise mitigate future wastewater regulatory requirements. 
Alternatively, implementation of pollution prevention measures before addressing 
salinity reduction through new or improved treatment processes may prove to be more 
cost efficient.  

• Determination and regulation (pretreatment or source control) of large salinity sources 
within the collection area. Self-regenerating water softeners, which discharge spent brine 
into the wastewater collection system, are a major source of salinity in many wastewater 
collection systems; additionally, self-regenerating water softeners can consume up to 
300 gallons of water per week during the regeneration cycle when the brine solution is 
flushed through the system. Infiltration of poor quality groundwater into the sewer 
collection system is also a likely source of salinity; correction of sewer collection system 
defects, while costly, can have a significant impact on the reduction of salinity. Finally, 
source control approaches for industrial discharges with high levels of salinity can often 
lead to improvement.  



SECTION 3 4BEXISTING AND FUTURE REGULATORY REQUIREMENTS 

3-10 RDD/110670009 (CLR4681.DOCX) 
 WBG030811023650RDD 

• Planning for thermal control (cooling) of effluent to minimize the impact on fisheries 
during critical periods of time in the Old River. Mechanical cooling units (towers) are 
considered a better choice than the use of constructed wetlands given recent concerns 
associated with methyl mercury generation in wetland systems.  

• There are costs and uncertainties regarding the City’s ability to secure an NPDES permit 
for increased surface water discharge for flows greater that the currently permitted 
16 mgd (ADWF). The alternative to direct discharge would involve the reuse of the 
wastewater effluent, either for urban irrigation, industrial use, or for agricultural 
irrigation. 

• Considering potential biosolids regulatory requirements if, in the future, modifications 
are made to the current solids handling process. At this time, the most promising and 
least-cost alternative is to retain (and expand, if required) the drying bed operation for 
sludge dewatering and not change operations.  

For the purposes of treatment plant layouts for the planning period, it is recommended that 
all potential treatment requirements be included in the analysis to allow for sufficient land 
area for the ultimate treatment facilities. For costing the treatment plant requirements as 
part of any Specific Plan application, it is recommended that the then-current requirements 
be included in the financial plan assessment. NPDES permits must be renewed every 
5 years, and additional costs will be incurred as new regulations are imposed.  

With respect to discharging effluent (from one plant or multiple plants), it is recommended 
that the future Specific Plan studies assume that flows greater than 16 mgd (ADWF) will be 
land-applied or otherwise reused rather than directly discharged to a water body. This 
recommendation reflects the uncertainties of acquiring a permit to discharge more than 
16 mgd (the current ADWF allowed in the City’s existing permit) to the Old River. This 
assumption should be re-evaluated and tested with the Water Board when the total flow 
rate from the community approaches the 16-mgd limit.  

 

 

 

 



 

RDD/110670009 (CLR4681.DOCX) 4-1 
WBG030811023650RDD 

SECTION 4 

Wastewater Treatment Facilities 

4.1 Introduction 
The City of Tracy’s WWTP is located at the northern end of existing City limits, north of 
Interstate 205 and between MacArthur Drive and Holly Road. The WWTP has a permitted 
ADWF capacity of 16 mgd with a current influent design ADWF capacity of 10.8 mgd. This 
section of the Wastewater Master Plan presents the existing treatment infrastructure and 
recommended modifications to treat the future flows and loads that are discussed in 
Section 2. 

This planning document evaluates the treatment infrastructure required for future growth 
and developments while maintaining compliance with current wastewater discharge 
requirements. This evaluation includes a conceptual-level analysis to determine whether a 
one-plant or two-plant approach should be implemented. The one-plant approach focuses 
all resources on expanding the existing treatment plant, and the two-plant approach consists 
of expanding the existing plant and constructing and operating a second treatment facility 
located at the southern end of the City’s existing limits. For the two-plant option, a majority 
of the wastewater generated within the Future Service Areas would be directed toward the 
existing WWTP located on Holly Drive, with the proposed second treatment facility to 
process flow from one of the largest Future Service Areas (Tracy Hills). This second, and as 
yet unconstructed, treatment plant, received conceptual approval from the City Council in 
December 2000.  

This master plan has provided a review of anticipated changes in the regulatory 
environment, and recommendations for future treatment processes are included herein. The 
costs of those future requirements are not, however, included in the costs in this report. It is 
proposed that the costs of future plant upgrades should be spread among existing and 
future users only after the discharge requirements for such improvements have been 
established by the Water Board or other regulator. Until such future requirements are 
implemented, the connection fees that are to be established in the Finance Plan will only 
consider those costs necessary to meet existing discharge requirements. All users (existing 
and future) will then share in the costs for such upgrades at that time.  

4.2 Existing Facilities 
The City’s WWTP currently provides tertiary-level treatment for all flows received within 
the City’s limits. Influent wastewater is primarily from domestic sources with the exception 
of industrial flows generated by Leprino Foods. Leprino Foods provides pretreatment to 
their industrial flows and sends it to the main plant for further treatment, entering at the 
primary clarifier. Treated and disinfected effluent is discharged to Old River via a 3.5-mile 
outfall pipeline and diffuser system. Stabilized biosolids are dried and hauled offsite for 
land application. There have been several modifications to the WWTP, with the most recent 
and extensive upgrades completed in 2007.  



SECTION 4 5BWASTEWATER TREATMENT FACILITIES 

4-2 RDD/110670009 (CLR4681.DOCX) 
 WBG030811023650RDD 

The existing headworks system includes three mechanical screens operating in a duty/ 
duty/standby configuration with a PWWF flow capacity of 38.7 mgd. Screen openings are 
6 millimeters (mm) and provide acceptable trash removal for the current treatment scheme. 
Three screenings washer compactors are installed to remove organics from the screened 
material, which are then compacted and discharged to a hopper for disposal to landfill. 
Primary treatment includes three sedimentation basins, one 90-foot-diameter circular 
clarifier, and two 72-foot by 32-foot rectangular clarifiers. Currently, only the circular 
clarifier is in service, with the rectangular basins on standby. 

A new activated sludge system was brought online as part of the 2007 construction project 
to replace the trickling filter activated sludge system. The activated sludge system comprises 
three 1.5-million gallon (MG) aeration basins with anoxic selectors. Anoxic selectors 
comprise approximately 17 percent of the total basin volume and are equipped with mixers 
to keep solids in suspension. Fine-bubble diffusers are used to distribute the low-pressure 
air supply to the aerobic zones. Three mixed-liquor return pumps are installed for selector 
operation and not for enhanced nitrogen removal. Solids separation is provided by three 
100-foot diameter secondary clarifiers with a 14-foot-sidewater depth. 

Secondary effluent is filtered using conventional deep bed filters with anthracite media. The 
filtration system includes eight cells with a total filter area of 4,400 square foot (ft2). This 
results in a hydraulic loading rate of 2.9 gallons per minute per square foot (gpm/ft2) at 
16 mgd and 4.9 gpm/ft2 at 27 mgd, with the latter being the current equalized flow rate. A 
chemical feed and storage system allows the plant to dose alum and polymer upstream of 
the filters for enhanced performance. 

The WWTP’s disinfection system comprises chlorination and dechlorination processes. 
Tertiary effluent is dosed with chloramines and conveyed to chlorine contact basins for 
pathogen reduction. The current target chlorine concentration entering the chlorine contact 
basins is 10 mg/L. Chlorine and ammonia injection is achieved using an in-line chemical 
induction system (Water Champ) that allows mixing of the chemical solutions prior to 
injection to the tertiary effluent. Six chlorine contact basins have a total volume of 1.15 MG, 
each consisting of a baffled basin to provide plug flow conditions and to prevent short 
circuiting. Dechlorination is provided using sulfur dioxide to neutralize the chlorine from 
the plant effluent before discharging into Old River. Post-aeration is provided to achieve a 
final effluent dissolved oxygen concentration of 5 mg/L, as required by the NPDES permit. 

Solids handling includes thickening, stabilization, and dewatering processes. Waste 
activated solids (WAS) are currently thickened using two dissolved air floatation thickeners. 
Thickened WAS is pumped to digestion via progressing cavity pumps. Thickened WAS and 
primary sludge are stabilized with two 75-foot anaerobic digesters. Digester gas is used to 
fuel boilers for digester heating with unused gas flared to the atmosphere. Digested solids 
are dewatered in drying beds with a total area of approximately 445,000 ft2 (Figure 4-1).  

4.3 Future Disposal Options 
It is necessary to develop a disposal strategy for both liquid and solid streams, as the 
ultimate disposal location directly affects the planning for future treatment systems. For 
example, regulatory criteria for liquid discharge to surface water, such as the Old River, 



SECTION 4 5BWASTEWATER TREATMENT FACILITIES 

RDD/110670009 (CLR4681.DOCX) 4-3 
WBG030811023650RDD 

differ from using treated effluent for irrigation purposes. The differences between discharge 
criteria often leads to different treatment technologies, each developed to reliably achieve 
the specific treatment criteria. An unplanned or sudden change in disposal strategies may 
lead to treatment modifications without the proper funding mechanism in place. 
Subsections 4.3.1 and 4.3.2 discuss the disposal strategies for the City of Tracy. 

4.3.1 Liquid Stream 
In prior discussions with the Water Board it was determined that discharging more than the 
currently permitted 16 mgd (ADWF) of effluent to the Old River (from one or more 
treatment plants in the Tracy area) will be very difficult to achieve because of the lack of 
dilution credit. For the purposes of this Master Plan, it has, therefore, been assumed that 
flows in exceeding 16 mgd (ADWF) will be land-applied, and not discharge to surface 
water. Given the need to increase the potable water supply for the new growth areas, 
substituting recycled water for potable water on irrigated areas within the community is 
necessary and appropriate. Appendix C includes information associated with the use of 
recycled water for industrial, agricultural, and urban irrigation. 

4.3.2 Solids Stream 
Disposing of biosolids is often overshadowed by liquid stream disposal concerns, but 
biosolids disposal is a crucial part of WWTP planning that can greatly affect operational 
budgets if ignored. Some of the available biosolids disposal options include landfill 
disposal, land application, and incineration. For the purposes of this Master Plan, it is 
assumed that the City will continue to land-apply biosolids. This existing disposal plan is a 
sustainable practice in that properly treated biosolids serve as a soil amendment. It is 
proposed that the City strive to generate a Class A biosolids product, as the current 
regulations regarding land application may be modified, and because there have been cases 
of restrictions on Class B biosolids land application within California, Florida, and Texas. 
Available land for applying Class B biosolids may decrease in the future depending on 
public concerns.  

4.4 Future Treatment Options  
The approval of the Tracy Hills Specific Plan approximately 12 years ago resulted in the 
adoption of a plan to construct a second wastewater treatment facility, referred to in this 
document as the two-plant option. This second treatment facility would be a water recycling 
facility (WRF) similar to the one described in the Tracy Hills Specific Plan (2000), as 
modified by recommendations in this Master Plan. For the two-plant option, wastewater 
generated within the Tracy Hills development project would be treated to Title 22 standards 
for reuse applications within the development. All remaining wastewater flows generated 
within the SOI would be conveyed to the existing WWTP located on Holly Drive. The 
existing WWTP would be expanded to accommodate the increased flows from new 
development, with modifications to unit processes to incorporate reuse applications for 
irrigation demands within the SOI. For the one-plant option, the existing WWTP would be 
expanded to process 100 percent of the wastewater generated within the SOI. The treatment 
options at the Holly Drive location are the same for the one-plant and two-plant approaches. 



SECTION 4 5BWASTEWATER TREATMENT FACILITIES 

4-4 RDD/110670009 (CLR4681.DOCX) 
 WBG030811023650RDD 

4.4.1 Water Recycling Facility for Tracy Hills 
For the two-plant option, a second wastewater treatment facility is proposed to treat all 
wastewater flows generated within the Tracy Hills development, with land application to 
dispose of treated effluent. The Tracy Hills subdivision is located at the south end of the 
City’s SOI and bisected by Interstate 580. Raw sewage generated from the development will 
have municipal wastewater characteristics, as the majority of the flow will be from 
residential units. Average flow and loading criteria were calculated to reflect future land 
uses and are summarized in Table 4-1. An effluent capable of achieving Title 22 unrestricted 
reuse requirements was assumed in addition to a total nitrogen limit of 10 mg/L (as 
nitrogen). 

The California Water Code provides the Water Board and the California Department of 
Public Health with authority to regulate water recycling to protect water quality. The 
Central Valley Water Board’s Basin Plan identifies groundwater objectives that are equal to 
the maximum contaminant levels for chemical constituents and bacteria. Numeric objectives 
for nitrogen are 10 mg/L of nitrate as nitrogen or 45 mg/L of nitrate. The following 
provision is typically included in recycled water requirements to ensure groundwater 
quality objectives are achieved: 

Application of recycled water to the reclamation areas shall be at reasonable rates considering 
the crop, soil, climate, and irrigation management system. The nutrient loading of the 
reclamation areas, including nutritive value of organic and chemical fertilizers and of the 
recycled water shall not exceed the crop demand. 

Recycled water users are typically required to ensure that groundwater contaminant levels 
do not increase to concentrations that would violate any groundwater quality objectives (for 
example, 10 mg/L nitrate as nitrogen). An increase in a constituent above groundwater 
background levels as the result of irrigation using recycled water would likely violate the 
state’s antidegradation policy. Therefore, the wastewater treatment facilities proposed for 
the Tracy Hills area some 12 years ago would not meet the current regulatory requirements, 
and upgrades to the conceptual plan are required. 

TABLE 4-1 
Water Recycling Facility Design Criteria 
Tracy Wastewater Master Plan 

Description Value 

Average Dry Weather Flow  2.0 mgd 

Maximum Month Flowa 3.0 mgd 

PWWF  5.6 mgd 

Average BOD Loading  4,680 lb/day 

Design Maximum Month BOD Loadingb  7,020 lb/day 

Average TSS Loading  5,450 lb/day 

Design Maximum Month TSS Loadingb 8,100 lb/day 
aMaximum month flow based on MMF: ADWF peaking factor of 1.5. 
bMaximum month loading based on MML: average peaking factor of 1.5. 



SECTION 4 5BWASTEWATER TREATMENT FACILITIES 

RDD/110670009 (CLR4681.DOCX) 4-5 
WBG030811023650RDD 

Several treatment options are available to effectively achieve Title 22 standard for reuse 
application. Conventional mechanical options include, but are not limited to, sequencing 
batch reactors (SBR), MBR, and moving-bed bioreactors (MBBR). Potential options for a 
natural treatment system approach include conventional lagoons, advanced-integrated type 
pond systems or similar, and treatment wetlands. Although a natural treatment system was 
investigated, it was determined that a conventional filtration system would be required after 
the natural treatment system to achieve turbidity standards associated with Title 22 
requirements for unrestricted reuse.  

4.4.1.1 Mechanical Treatment System 
Several mechanical treatment systems are capable of providing reliable secondary 
treatment. Any mechanical system should include headworks components that would 
effectively remove rags, trash, and grit. These include mechanical screens, a screenings 
processing system, a grit removal system, and grit washing and classifying equipment.  

Mechanized systems for secondary treatment include SBRs, MBRs, MBBRs, and 
conventional activated sludge treatment systems. SBRs, MBBRs, and conventional activated 
sludge systems all require filtration and disinfection processes to achieve reuse standards. 
MBR systems can forgo the additional filtration equipment as the membranes used for 
solids separation also provide high-quality filtered effluent. Of the four systems listed 
above, the conventional activated sludge system typically results in the largest overall 
footprint as it requires aeration basins and clarifiers for solids separation. In addition, the 
basins will be larger than those used in an MBBR or MBR system because the suspended 
solids concentration will typically be between 2,000 and 3,000 mg/L. In comparison, the 
biological activity in an MBBR system is attached to the media, and in an MBR system the 
suspended solids concentration is approximately 10,000 mg/L, both of which reduce the 
overall basin volume and, therefore, the overall footprint of the treatment system.  

4.4.1.2 Natural Treatment System 
The natural system deemed most appropriate after considering capital costs, acreage 
required, and operational and maintenance cost consists of an advanced integrated pond-
type system followed by a free-water-surface treatment wetland. Between these two 
systems, pure oxygen injection would be included for winter months when low 
temperatures severely limit the nitrogen removal potential. 

During summer months, when the temperatures increase, most of the nitrogen removal 
would occur in the advanced integrated pond system through nitrification/denitrification. 
Further polishing of nitrogen via denitrification would occur in the treatment wetland. 

In the winter months, however, ammonia removal will be primarily via nitrification with 
little to no ammonia volatilization occurring. During this period, the treatment wetland 
component would provide nitrogen removal via denitrification, but would require full or 
near-full nitrification of the effluent within the wetland. A nitrifying wetland would be 
substantially larger than a denitrifying wetland. 

A pure oxygen injection system would be recommended to overcome the oxygen transfer 
limitations within the wetland that slow nitrification rates. The oxygenation system would 
only be used during winter months when the advanced integrated pond system alone 



SECTION 4 5BWASTEWATER TREATMENT FACILITIES 

4-6 RDD/110670009 (CLR4681.DOCX) 
 WBG030811023650RDD 

cannot achieve the nitrification or ammonia removal needs of the treatment wetland. A 
preliminary cost estimate is provided in Section 6 for comparison, and includes an 
oxygenation system sized to accommodate nitrification needs under winter conditions 
(daily average temperature of 15°C). In addition, the treatment wetland would be sized to 
achieve total inorganic nitrogen concentrations below 10 mg/L under typical winter 
conditions. Because of a strong temperature dependence on nitrogen removal, during the 
coldest periods of the year, the worst case scenario temperature conditions expected in the 
Tracy area require a 70 percent increase in wetland size compared to more average seasonal 
winter conditions to achieve inorganic nitrogen removal to below 10 mg/L. Therefore, it is 
assumed that additional equalization storage would be built into the advanced integrated 
pond system so that flows to the wetland can be decreased during the coldest periods of the 
year, thereby reducing the required wetland footprint and saving substantial cost.  

4.4.2 Main Treatment Plant 
The ADWF capacity of the main WWTP located at Holly Drive would need to be nearly 
doubled from 10.8 mgd to 19.1 mgd for the two-plant option, or to 21.1 mgd for the one-
plant option, based on the flow projections discussed in Section 2. The proposed expansion 
strategy is to produce Title 22 quality effluent to offset irrigation demand within the Future 
Service Areas regardless of the ultimate plant capacity. Treated effluent up to 16 mgd 
ADWF will continue to be discharged to the Old River during the winter months when 
irrigation demand is minimal (actual maximum flowrates to the Old River will exceed this 
ADWF value on some occasions due to peaking within the system, but this is allowed under 
the discharge permit). Flows that exceed the discharge or outfall piping limitations would 
be stored in ponds located to the north of the WWTP to attenuate discharge to the Old 
River. Solids generated from the WWTP would continue to be dewatered in drying beds 
and land-applied for final disposal. Design criteria for the one-plant and two-plant 
expansion of Tracy’s WWTP are shown in Table 4-2. 

TABLE 4-2 
Holly Drive Wastewater Treatment Plant Expansion Design Criteriaa 
Tracy Wastewater Master Plan 

Description Two-plant Option One-plant Option 

Average Dry Weather Flow  19.1 mgd 21.1 mgd 

Maximum Month Flowa 29.3 mgd 32.3 mgd 

PWWF  48.8 mgd 49.1 mgd 

Average BOD Loading  41,762 lb/day 46,445 lb/day 

Design Maximum Month BOD Loadingb 62,643 lb/day 69,667 lb/day 

Average TSS Loading  42,796 lb/day 48,247 lb/day 

Design Maximum Month TSS Loadingb 64,194 lb/day 72,371 lb/day 

ADWF Surface Water Discharge Limit  16 mgd 16 mgd 

Final Effluent Quality Standard, Liquid Title 22 Unrestricted Reuse Title 22 Unrestricted Reuse 

Solids Disposal Location Land Application Land Application 

Solids Treatment Standard Class A Biosolids Class A Biosolids 
aMaximum month flow based on MMF: ADWF peaking factor of 1.5. 
bMaximum month loading based on MML: average peaking factor of 1.5. 

 



SECTION 4 5BWASTEWATER TREATMENT FACILITIES 

RDD/110670009 (CLR4681.DOCX) 4-7 
WBG030811023650RDD 

Phasing of modifications to the WWTP needs to be thoroughly analyzed to accommodate 
phased growth within the Future Service Areas. In addition to the hydraulic loading to the 
plant, the overall mass loading entering the system must be analyzed in relation to growth. 
The per capita wastewater flow will decrease as water-conserving appliances and fixtures 
are incorporated, but the per capita mass loading is not expected to decrease. Therefore, 
phasing must be investigated in terms of both flow and mass loading. 

Several technologies exist to expand the WWTP to an ADWF capacity of 19.1 mgd for the 
two-plant option, or 21.1 mgd for the one-plant option. The current plan to expand the plant 
to achieve a 16-mgd ADWF capacity includes adding a fourth aeration basin and a fourth 
secondary clarifier, and assumes an equalized flow to the existing conventional filtration 
system so that hydraulic filter loading will not exceed 5.0 gpm/ft2 (the regulatory maximum 
rate for recycled water use). Available technologies to expand the secondary treatment 
capacity include, but are not limited to, MBR, MBBR, and integrated fixed-film activated 
sludge. All three are proven technologies for retrofitting an existing system and are 
applicable to the City of Tracy’s needs. However, both MBBR and integrated fixed-film 
activated sludge would require expanding the filtration system, and MBR would replace the 
existing filtration system in addition to providing secondary treatment. MBR technology has 
the added benefit of producing higher quality effluent, which will likely be necessary as 
discharge permit requirements become more stringent in the future. 

4.5 Recommended Improvements  
4.5.1 Water Reclamation Facility for Tracy Hills 
An MBR process would be the recommended plant process for the WRF to serve the Tracy 
Hills development, should the two-plant approach be selected. MBR systems are a proven 
technology with a comparatively smaller footprint and are capable of providing high-
quality effluent for water reclamation. In addition, MBR systems can be modular and 
constructed to complement the development growth. Although secondary clarifiers and 
filters are not required for an MBR facility, auxiliary facilities are required that may not be 
required for other treatment technologies (for example, permeate pumps and backwash 
systems). While natural treatment was investigated as a treatment option, it was determined 
that a conventional filtration system would be required after the natural treatment system to 
achieve turbidity standards associated with Title 22 requirements for unrestricted reuse. In 
addition, the natural treatment system investigated herein includes an auxiliary oxygen 
injection system to enhance nitrification during the colder winter months.  

A headworks facility that includes both screening and grit removal is recommended for the 
WRF. An influent screening system that is more robust than a conventional screening 
system will be required to protect the membranes. The proposed system includes a dual 
screening system comprising both coarse screens with openings between 0.5 and 0.75 inch 
and fine screens with openings between 1 and 2 mm. The purpose of the coarse screens is to 
remove large debris that could damage or immediately blind the openings of the fine 
screens. Vortex grit removal would be located between the two screens with associated grit 
pump and classifying equipment. 



SECTION 4 5BWASTEWATER TREATMENT FACILITIES 

4-8 RDD/110670009 (CLR4681.DOCX) 
 WBG030811023650RDD 

The secondary treatment system would include bioreactors, membrane reactors, aeration 
system, and auxiliary equipment. A four-stage bioreactor is recommended to provide 
carbonaceous chemical oxygen demand removal and nitrification and denitrification 
required for effluent with a total nitrogen of 10 mg/L (as nitrogen). The number of reactor 
trains would depend on the modular design that would parallel the growth of the develop-
ment. Similarly, the membrane cassettes would also be modular and could be added as 
growth occurs. Auxiliary systems include recycle pumps, permeate pumps, backwash 
pumps, and a chemical feed and storage facility for membrane cleaning.  

UV disinfection is proposed at the WRF for master planning purposes. The appropriate 
disinfection technology should be thoroughly analyzed so that a reliable and cost-effective 
technology is implemented.  

Solids handling processes for the WRF include aerobic digestion followed by sludge drying 
beds for dewatering before hauling to landfill for use as an alternative daily cover. Aerobic 
digestion provides stabilization for pathogen reduction, and is typically more cost-effective 
than an anaerobic process for treatment systems of this size. Sludge drying beds are 
recommended for the WRF because of the low rainfall typical in the Tracy area that makes 
drying beds cost-effective. The added operational and maintenance requirements associated 
with a mechanical dewatering system are not proposed at this time. In addition, the added 
shear that mechanical dewatering imposes on the digested sludge may increase odors. 
Advanced drying bed options are available, such as those that resemble a greenhouse, if 
odors or aesthetics are critical drivers of dewatering technologies. Finally, the cost of 
biosolids disposal can be greatly reduced with sludge drying beds, because drying beds can 
generate a product with a solids content in excess of 85 percent, as compared to the 20 to 
25 percent solids content achieved from other mechanical dewatering technologies. This 
decreased water content not only results in lesser hauling costs, but increases the available 
options for disposal. The drying beds can serve as a “holding area” during winter months 
when land application would be inappropriate. 

4.5.2 Main Treatment Plant 
The ultimate expansion strategy of the main WWTP includes modifying and expanding the 
existing plant to an MBR facility capable of producing Title 22 effluent for unrestricted 
irrigation use. The projected PWWF for the WWTP is 46.1 mgd for the two-plant option and 
49.1 for the one-plant option and would require several hydraulic modifications in addition 
to modifications required for increased treatment capacity. General unit process 
modifications are presented in this section. 

The existing headworks facility would be modified for both screening and fat, oil and grease 
removal. An additional mechanical screen would be required for the future peak flows 
while maintaining one redundant unit. In addition, fine screens with openings no greater 
than 2 mm would be required. An alternative location for fine screening could be after 
primary clarification. 

The secondary treatment system would be modified from a conventional activated sludge 
system to an MBR system in stages. The existing process train would be employed for 
ADWF up to 16 mgd, and those improvements would be retained for service for as long as 
they remain reliable. The proposed MBR improvements would be added to the system in 



SECTION 4 5BWASTEWATER TREATMENT FACILITIES 

RDD/110670009 (CLR4681.DOCX) 4-9 
WBG030811023650RDD 

subsequent expansion phases or at such time that either more restrictive discharge 
requirements mandate a change in treatment process or when the useful life of the existing 
process train has ended. During the period when two treatment trains are present (existing 
activated sludge and membranes), the effluent from each would be comingled prior to 
discharge; MBR effluent, which would be of better quality, could preferentially be diverted 
to either reuse or direct discharge, depending on the more stringent requirements for either 
use that are then in existence.  

The existing digester complex would be expanded to provide additional stabilization 
volume to maintain current solids disposal practices. Because the regulatory and public 
perception regarding land application of biosolids is anticipated to result in changes for 
obtaining a Class A biosolids product, it is recommended that the City investigate other 
processes. For example, temperature-phased anaerobic digestion is a viable option for 
obtaining Class A biosolids.  

The increased solids produced by future flows will require an increase in drying bed area 
for dewatering stabilized biosolids. To minimize the additional land required for 
dewatering, it is recommended that the City evaluate mechanical dewatering to augment 
the drying beds. This would also provide operational flexibility, as digested solids could be 
thickened to approximately 16 percent total solids and then applied to the drying beds to 
achieve an optimum dried product. During the winter months when rain is more prevalent, 
the mechanical dewatering system could be used with additional polymer to achieve a 
dewatered product above 20 percent total solids. 

4.5.3 One-plant Versus Two-plant Option 
An alternatives analysis was performed to evaluate the one-plant and two-plant options 
from an economic perspective. Capital and operational cost estimates were prepared from 
conceptual-level designs of the two options, which include cost estimates for wastewater 
treatment, wastewater conveyance systems, pump stations, and reclaimed water 
distribution systems. Infrastructure requirements that are identical for both options were 
not explored in details because this analysis focuses on the differentiators of the two 
options. For example, the wastewater collection system within Tracy Hills will be relatively 
similar if there is one plant or two plants; however, there will be additional wastewater 
conveyance costs associated with the one-plant option as the system will need to convey a 
greater flow from the southern portion of the Future Service Area, which translates to larger 
pipe and larger pumping systems. One advantage of the one-plant option that was 
addressed in the analysis was that the one-plant option did not require any expansion of the 
new outfall and diffuser that is currently planned. Because the proposed outfall and diffuser 
can serve either option, the larger flow rates for the one-plant option can be accommodated 
at no additional cost. 

The basic reclaimed water distribution system is retained for both options, but the one-plant 
option will require additional piping and pumping to transfer recycled water from the 
Holly Drive plant location to the Tracy Hills community. Energy costs associated with these 
additional pumping needs are captured and included in the one-plant option. Comparative 
cost estimates for the one-plant and two-plant options are shown in Table 4-3. 



SECTION 4 5BWASTEWATER TREATMENT FACILITIES 

4-10 RDD/110670009 (CLR4681.DOCX) 
 WBG030811023650RDD 

TABLE 4-3 
Comparative Cost Estimates for One-plant and Two-plant Option  

Capital and Present-worth  
Cost Estimates 

Two-plant Option 
($) 

One-plant Option 
($) 

Expansion of Main Plant to 19.1 mgd 239,700,000 -- 

Expansion of Main Plant to 21.1 mgd -- 278,700,000 

Construction of 2.0-mgd WRF 57,000,000 -- 

Additional Wastewater Conveyance Requirements for One-plant 
Option 

-- 5,900,000 

Additional Recycled Water Piping Requirements for One-plant Option -- 1,400,000 

Additional Recycled Water Pump Station Requirements for One-plant 
Option 

-- 700,000 

Present Worth of Incremental Recycled Water Pumping -- 1,800,000 

Present Worth of Incremental WWTP Operations 18,400,000 --- 

Total Present Worth 315,100,000 288,500,000 

 
The conceptual analysis summarized in Table 4-3 indicates that the cost of the two-plant 
option is slightly higher than the cost of the one-plant option. Further, the existing plant can 
be readily expanded in relatively small increments (with costs spread among a larger user 
group), but the Tracy Hills WRF would require a major capital infusion for the initial phase 
of construction (with costs spread among a smaller user group initially). It is, therefore, 
recommended that the City move forward with a one-plant option that would convey all 
wastewater generated within the SOI to the Holly Drive facility. It has been our experience 
that the O&M costs associated with operating two wastewater treatment plants is greater 
than the O&M costs required for one plant. Although this analysis did not investigate non-
monetary factors, it can be assumed that additional traffic requirements for deliveries, odor 
potential at a second site, and overall management requirements would increase for 
multiple plants. 

4.6 Implementation 
Expanding the WWTP located at Holly Drive for the one-plant option would require a 
phased approach. A detailed investigation of the timing of the proposed development 
projects anticipated within the Future Service Areas is necessary to better understand the 
future demand wastewater treatment facilities. Modifying the existing WWTP to an MBR 
facility as recommended herein may best be accomplished by implementing a combined 
secondary treatment system consisting of conventional activated sludge and filtered system 
and an MBR process that would operate in parallel for a period of time, as discussed 
previously in this section. 



SECTION 4 5BWASTEWATER TREATMENT FACILITIES 

RDD/110670009 (CLR4681.DOCX) 4-11 
WBG030811023650RDD 

4.7 Sustainability Concerns 
4.7.1 General 
Wastewater treatment and collection historically have been subjected to “engineering 
economics” types of evaluation, wherein the most “economical” alternatives (that meet 
overall treatment and disposal objectives) have been implemented. Those engineering 
evaluations typically evaluate only current (or reasonably projected future) costs. Many 
treatment plant owners are now considering, and implementing, project features that offer 
greater sustainability, with lesser emissions and energy use, and greater consideration of the 